



ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2025-10-11 10:25:15

Date of Next Testing: 2028-10-10 10:25:15

Product Name: **Titanium(IV) butoxide, polymer**

CAS Number: 9022-96-2

Specifications & Purity:

Lot #: L2215845

SKU #: **T350722**

Version: **1**

Analysis #: **579665**

Storage Temperature: Room temperature, Argon charged

Parameter	Limit Values	Result
Gravimetric Analysis(% Ti After Ignition to Oxide)	20-21.5 (%)	20.58 %
Infrared spectrum	Conforms to Structure	Conforms to Structure
Appearance(T350722)	Colorless to Yellow Liquid	Colorless to Yellow Liquid

John Su
QA & QC Manager